



## General Information

- transparent repair patch for repairing tears and holes
- extremely strong and very elastic
- usable at temperature between -28 to +60°C (-18 to 140°F)
- **PVC Solution Tape (Type B):** repairs PVC
- **Multi Solution Tape (Type A)**: repairs everything else (including metal)
- both versions can be bought as rolls of various sizes: 3.2cm, 7.6cm and 15.2cm (1.25", 3" and 6")



MST 100x3.2



MST 100x7.6



MST 100x15.2



PST 100x3,2



PST 100x7,6



PST 100x15.2





## How do we handle it

- internal testing with HEYtex material: product can be recommended (test results: see next page)
- customers like Bieri offer the product as repair sets for their truck tarp customers
- we will **not offer the product in our assortment** but refer customers in need to the following provider:

Van der Kamp Multi Products

contact person: Henry van der Kamp

www.multi-solution-tape.com

info@multi-solution-tape.com

Tel. D: +49 (0)151 2814 8247

Tel. NL: +31 (0)316 247 786

# DISCOVER THE MANY FACES OF FABRIC **Repair: Solution Tape**





## Results of internal testing



#### Interner Prüfbericht

Seite 1 von 1

Material: H5871-0286-LW Auftraggeber: Kühling Boris Qualitätssicherung Textil Qualität: Prüfdatum: 25.09.2017 Rollenkarte: 111757 Ender Auftragsbeschreibung: Musteranalyse

Parameter	H5871-0286-LW	H5871-0286-LW + RepairKit
Höchstzugkraft DIN EN ISO 1421 Kette/Schuss N/5cm	3364/3089	3285/3229
Höchstzugkraftdehung DIN EN ISO 1421 Kette/Schuss %	20,1/27,4	20,8/25,8
Knickfestigkeit DIN 53359 Form A	100.000	100.000
Kältebeständigkeit DIN EN 495-5	-30°C	-30°C
Transluzenzmessung %	16,5	16,5
Wassersäule DIN EN 20811	2M	2M
Brennverhalten DIN 4102 B2	i.O	n.i.O



#### Interner Prüfbericht

Auftraggeber: B. Kühling

Qualitätssicherung Textil

Torbecke

Prüfdatum: 25.10.2017

Seite 1 von 1

Kunde: Labor- Nr.:

Material: clipeum 650 EN lw Qualität:

Rollenkarte: 1117572011

Einsatzgebiet: Prüfer:

Prüfung Repair-Kit für HEYtent Auftragsbeschreibung:

#### Haftungsprüfung geklebt

Temperatur	Prüfrichtung	Mittelw. Fmax N/5cm
Normklima	Kette	32
Normklima	Schuss	32
50°C	Kette	16
50°C	Schuss	16
75°C	Kette	10
75°C	Schuss	15

Bei der Messung der Haftwerte konnten nur wenige Werte gesammelt werden, da bei dem ablösen der Folie keine "Werte-Peaks" entstanden sind und somit das Prüfprogramm keine Auswertung erstellen kann. Allerdings war es bei einigen Prüfungen möglich eine Auswertung zu erstellen.

# for in



# How the tape works









